
7-2

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSSParts List with Exploded View

Ref # Part # Description

1 786232 Hood, Top 24"

786233 Hood, Top 36"

786234 Hood, Top 48"

2 730549 Screw, Shoulder

3 722573 Bushing, Flanged

4 722778 Ring, Retainer

5 801054 Washer, 5/16 Flat 

6 801055 Nut, 5/16-18 Hex 

7 719987 Plug, Button

8 730101 Screw, 1/4-20 x 1

9 730320 Washer, 1/4 Lock

10 730334 Washer, 9/32  x 1 

11 722639 Washer, Hood Handle

12 722625 Handle, Hood 24"

722626 Handle, Hood 36"

722627 Handle, Hood 48"

13 801099 Screw, #10-16 x 1/2

14 801123 Grate, Filler 

15 722579 Grate, Broiler Large

722580 Grate, Broiler Small

16 800492 Burner, BBQ Tube

17 806103 Radiant

18 766733 Frame, Step-up

19 714690 Grate, Side Burner

20 719332 Handle 4”x13/16”

21 766739 Cover, Open Burner

22 801364 Screw, 10-24x1/2” 

23 720552 Counterbalance, Assy.

24 720544 Rod, Rotisserie 24"

720545 Rod, Rotisserie 36"

720546 Rod, Rotisserie 48"

25 720548 Fork, Rotisserie Assy.

26 730247 Screw, 1/4-20x3/4 Th

27 720617 Handle, Rotisserie

28 766692 Shield, Pilot IR Burner 

29 786211 Panel, Splash 24”

786212 Panel, Splash 36”

786213 Panel, Splash 48”

30 800800 Orifice, #55 Nat Small

800048 Orifice, #50 Nat Large 

800803 Orifice, #64 LP Large

800804 Orifice, #65 LP Small 

31 800258 Elbow, 3/8” x 3/8” 

MNPT7/16” - 27

32 715554 Burner, Infrared Small

715555 Burner, Infrared Large

33 786180 Cover, IR Burner 24”

786181 Cover, IR Burner 36”

786182 Cover, IR Burner 48”

34 722565 Pull, IR Cover

35 730031 Screw, #8 8/32xTr

36 800914 Nut, 3/16 Compression

37 720889 Ferrule, 3/16

38 801183 Orifice, Pilot Burner,Nat.

801184 Orifice, Pilot Burner,LP

Ref # Part # Description

39 720511 Burner, Pilot LP

720513 Burner, Pilot Nat. Gas

40 801050 Screw, 8-32x1/2 

41 720638 Electrode, Spark 48”      

42 786227 Hood, Rear Top 24”

786228 Hood, Rear Top 36”

786229 Hood, Rear Top 48”

43 766738 Panel, Rear Open Brnr

44 786160 Panel, 24” Rear Grill

786161 Panel, 36” Rear Grill

786162 Panel, 48” Rear Grill

45 786226 Hood, Rear RH

46 720536 Spacer, Hood Guide

47 730031 Screw, #8 8/32xTr

48 786279 Support, Rod RH

49 766723 Frame, Open Burner

766737 Spacer, Open Burner

801317 Screw, 1/4-20x1/2”

730320 Washer, 1/4 Lock

50 801211 Screw, 8-32 Acorn S/S

51 786225 Hood, Rear LH

52 766606 Chassis, Grill 24”

766607 Chassis, Grill 36”

766608 Chassis, Grill 48”

53 730553 Nut, 8-32 Acorn S/S

54 714521 Strap, Spark Ground

55 806097 Bracket, Sparker

56 806123 Burner Box Assy., BBQ24

806113 Burner Box Assy., BBQ36

806104 Burner Box Assy., BBQ48

57 801491 Grease Can, 24”

801492 Grease Can, 36”

801493 Grease Can, 48”

58 766729 Drip Pan, Open Burner

59 801670 Drip Pan, 24”

801671 Drip Pan, 36”

801672 Drip Pan, 48”

60 730031 Screw, #8 8/32xTr

61 786277 Motor Support Assy

62 713777 Bracket, Bar LH

713778 Bracket, Bar RH

63 722773 Bumper, Hood

64 720540 Motor, Rotisserie

65 722224 Tubing, Flex 3/8x30

722225 Tubing, Flex 3/8x36

722462 Tubing, Flex 3/8x42

66 807474 Screw, 10-24x1-1/2

67 720514 Valve, Safety w/Fitting

68 766624 Bracket, Safety Valve

69 801213 Screw, 1/4-20x1.5 

70 720556 Bar, Belly 1”x24-1/2

71 722223 Tubing, Flex 3/8x24

Chassis Parts List



7-3

A
C

B

C

45

47

46

48

50

56

57

58

59

13
49

51
52

63

55

54
13

53
13

64

62

61
6069

70

65

66

67 68

71

13

42

13

43

44

13

24

25

26

27

23

36

37

1

2

7
8

10
11

12
3

4
5

6

9

40

38
39

41

13

28

29

13 30
31

32 13

35

33

34

13

18

19

21
20

22
14

13

14

13

15

17
16

See Page 7-5

D

See Page 7-5

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSS Parts List with Exploded View
Chassis Exploded View



7-4

Ref # Part # Description

1 801099 Screw, #10-16 x 1/2

2 714521 Strap, Spark Ground

3 766736 Bracket, Electrode

4 714540 Burner, Head 6 slot

5 763684 Bracket, Pilot Tube

6 786186 Bracket, Side Brnr Spt

7 714542 Venturi, Short

8 714697 Venturi, Long Rear

9 719054 Elbow,  3/4x1/2

10 711302 Nipple, 1/2x5”

11 719447 Coupling, 3/8 Flex1/2

12 719059 Elbow, 3/4 Blk St

13 800491 Nipple, 3/4x3”

14 719004 Coupling, 3/4” Blk

15 723350 Regulator, Pressure

16 765611 Manifold, 36

765612 Manifold, 242

765613 Manifold, 362

765614 Manifold, 48

17 800805 Orifice, #49 Nat Side

800807 Orifice, #56 LP Side

18 800806 Orifice, #53 Nat Grill

800808 Orifice, # 63 LP Grill

19 720484 Valve, Burner LP

720510 Valve, Burner Nat

20 719370 Plug, 1/8 Hex Head

21 800136 Nut, 3/8" Compr

22 800135 Ferrule, 3/8" Sleeve

23 720509 Connector, 3/8x1/8

24 719070 Nipple, 1/8”

25 719043 Tee, 1/8”

26 800702 Tube, Flex 3/16x36

800703 Tube, Flex 3/16x48

27 800914 Nut, 3/16 Compr

28 720889 Ferrule, 3/16

29 719192 Adapter, 3/8”

30 719193 Valve, Pilot 1/8x3/16

31 806102 Electrode, Spark 20”

32 806332 Insulation, Igniter-BBQ

33 766741 Bull Nose, 36”

766742 Bull Nose, 48”

34 806131 Panel, Front 242

806121 Panel, Front 36

806122 Panel, Front 362

806112 Panel, Front 48

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSSParts List with Exploded View
Manifold and Front Panel Parts List

34 806131 Panel, Front 242

806121 Panel, Front 36

806122 Panel, Front 362

806112 Panel, Front 48

35* 806098 Igniter, Electronic, 1 Pt

806100 Igniter, Electronic, 3 Pt

806101 Igniter, Electronic, 4 Pt

36 801036 Logo, Adhesive

800924 Logo, Clip

730509 Timmerman Clip

37 766756 Knob, Control Red

766773 Knob, Control Black

800698 Knob, Package Black

38 800718 Holder, Match w/Lanyard

39 806129 Baffle, Upper BBQ24

806119 Baffle, Upper BBQ36

806110 Baffle, Upper BBQ48

40 806130 Baffle, Lower BBQ24

806120 Baffle, Lower BBQ36

806111 Baffle, Lower BBQ48

41 806134 AAA Battery

* See section 6-2 for configuration matrix.



7-5

LP

NAT

A

BB

AAA

AAA

AAA

D

35

37

36

1

1

34

35

31

32

30

33

17

18

19

20

27
28

21

23
22

24
25

29

26

1

9

10

11

14
13

12

15
16

2

3

5

1

1

1

4

6

8

7

See Page 7-3

38

1

40

39

35
41

See Page 7-3

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSS Parts List with Exploded View
Manifold and Front Panel Exploded View



7-6

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSSParts List with Exploded View

Ref # Part # Description

1 801099 Screw, #10-16 x 1/2

2 786258 Panel, Rear Cart 36”

786259 Panel, Rear Cart 48”

3 730320 Washer, 1/4 Lock

4 801317 Screw, 1/4-20x1/2”

5 801197 Shelf, Side Plate

6 801196 Bracket, Shelf Assy

7 801115 Panel, Cart Side RH

8 804519 Brush, with Scraper

9 720662 Brush, Venturi Tube

10 786263 Panel, Bottom without hole 36”

786261 Panel, Bottom with hole 36”

786264 Panel, Bottom without hole 48”

786262 Panel, Bottom with hole 48”

11 801260 Screw, 8-32 x 3/4

12 714739 Tube

13 770026 Catch, Magnetic

14 786185 Holder, Top Catch

15 801364 Screw, 10-24x1/2 

16 719332 Handle 4 x13/16”

17 801130 Screw, 8-32 x 1/2” 

18 786183 Door, Assy Comm

19 715220 Caster, 5” Non-swivel

20 786269 Bracket, Locking

21 715132 Caster, 5” Swivel w/ brake

22 730334 Washer, 9/32  x 1 

23 730103 Screw, 1/4-20x2 Hex

24 786252 Trim, Top Cart 36”

786253 Trim, Top Cart 48”

25 719874 Rivet, Pop

26 801116 Panel, Cart Side LH 36”

801117 Panel, Cart Side LH 48”

27 786247 Frame, Cart 36”

801004 Frame, Cart 48”

28 720558 Tank, Propane 20#

29 802979 Regulator, LPw5’Hs

Not Shown

786256 Shelf, Cart 48”

786265 Cart, Partition 48”

730103 Screw,1/4-20x2 Hex (Shelf, Cart 48”)

803636 Cover, Built-In 36”

803637 Cover, Built-In 48”

803638 Cover, Cart 36”

803639 Cover, Cart 48”

806370 Accessory Kit, NAT

806371 Accessory Kit, LP

Cart Parts List



7-7

5

6

3
4

1

1

20

19

16

15

17

9
8

28

29

1

21

1

13

14

18

12

11

2

7

10

1

3
22

23

25

24

26

27

VENT

OOUUTTDDOOOORR  BBBBQQ--OOUUTTDDOOOORR  BBBBQQ--2222 GGRRIILLLLSSGGRRIILLLLSS Parts List with Exploded View
Cart Exploded View


	Button4: 


